EQUIPMENT
WATCH US ON USTREAM



You can check availability and pricing with this guide. We will keep this list as current as possible.
LAST UPDATE: 2016-07-14
<< Page 16 of 17
( 6403 records )
>>
 
....  12   13   14   15   16   17 
Part No. Description Sales Price Image Purchase
86106 WHEELS,3.7 1/2OFFSET LPR WHT4P 28.95
86107 WHEELS,3.7 1/2OFFSET LPR YEL4P 28.95
86108 WHEELS,3.7 1/2OFFSET LPR BLK4P 28.95
86109 WHEELS,3.7 1/2OFFSET LPR ORG4P 28.95
86110 WHEELS,DM FOAM READY,FRT WHT 2 8.95
86111 WHEELS,DM FOAM READY, RR WHT 2 8.95
86144 WHEELS,2.2 BBT DISH, 4PCS WHT 14.95
86145 WHEELS,2.2 BBT DISH, 4PCS YEL 14.95
86146 WHEELS,2.2 BBT DISH, 4PCS ORG 14.95
86147 WHEELS,2.2 BBT DISH, 4PCS BLK 14.95
86501 17m MOUNTED EXCEL TIRE, WHITE 29.95
86502 17m MOUNTED XX-PIN TIRE,WHITE 29.95
86504 17m MOUNTED SLICK TIRE, WHITE 29.95
86505 17m MOUNTED TREADED TIRE,WHITE 29.95
86506 17m MOUNTED X-DASH TIRE, WHITE 29.95
86507 17m MOUNTED X=EQUAL TIRE,WHITE 29.95
86509 17m MOUNTED TREADED TIRE, DISH 29.95
86560 17m MOUNTED PULSAR, DISH WHT 29.95
86561 17m MOUNTED PULSAR, DISH YEL 29.95
86601 19mm MOUNTED EXCEL TIRE/WHITE 29.95
87001 TIRES, 2.2 MINI SPIKE, TRUCK 11.95
87011 TIRES, 2.2 ULTRA PINS, PAIR 8.95
87060 TIRES, MONSTER P10 TRUCK, PAIR 19.95
87084 TIRES, MINI SPIKES, PAIR 9.95
87155 TIRES, TRUCK X-PIN W/FOAM PR. 12.95
87180 WHEELS, HYPER 10, GREY, SET 9.95
87630 TIRES, RTR SLICK, PAIR 9.95
87640 WHEELS, STAR OFFSET, WHITE 8PK 8.95
87641 WHEELS, STAR OFFSET, BLACK 8PK 8.95
87642 WHEELS, STAR OFFSET, YEL 8PK 8.95
87658 FOAM INSERTS, BLUE PAIR 5.95
87659 FOAM INSERTS, YELLOW PAIR 5.95
87660 TIRES, 24mm X-PATTERN, PAIR 9.95
87670 TIRES, RTR RALLY-Z, PAIR 9.95
87680 TIRES, 24mm (EB-NO BELT)PAIR 6.95
87690 TIRES, 24mm (K-1 BELTED)PAIR 12.95
87691 TIRES, 24mm (G-1 BELTED) PAIR 12.95
87692 TIRES, 24mm (B-30 BELTED) PAIR 12.95
87917 WHEEL, 6 SPOKE WHITE JL10 8PCS 14.95
87999 ALUM.CNC SETUP WHEELS & HEIGHT 49.95
89157 WHEELS, MONSTER P10 RTR,GRAY 9.95
89170 EVO WHEELS, 2.2 BUGGY W/ CVYEL 9.95
90009 SCREW,HEX 4X10MM, 20PCS 5.95
90010 BIG RUBBER BANDS, 2 PCS. 2.95
90011 2mm COLLARS, STEEL 5.95
90012 BRASS NIPPLE, RIGHT-ANGLE, 2PC 4.95
90013 BRASS NIPPLE, STRAIGHT 2.95
90014 STEERING PIVOT BALLS, 4 PCS. 4.95
90015 BRASS TUBES, USED WITH SCREWS 2.95
90016 SPRING, BRAKE PLATE SPACERS 2.50
90018 SCREW, 3x25mm, 4PCS FULLTHREAD 1.95
90019 SCREW, 3x25mm, 4PCS HALFTHREAD 1.95
90020 E-CLIPS, 2.5mm. 20 PCS. 2.95
90021 E-CLIPS, 3mm 20 PCS 3.95
90022 E-CLIP, 4mm 20 PCS. 3.95
90023 WASHER/SHIM ASSORTMENT .2mm, 2.50
90024 WASHER/SHIM 7x10mm (.03 THICK) 2.50
90025 WASHER, 5x12x1mm, 4 PCS. 4.25
90026 SET HEX SCREW, 5x5mm, 4 PCS. 1.95
90027 SET HEX SCREW, 5x6mm, 4 PC 1.95
90028 EXHAUST WIRE MOUNT 2.50
90033 FOAM REFILLS, 1:10 SIZE, 5 PCS 9.95
90035 FOAM REFILLS,1/8 ALUM. FILTER 9.95
90039 FOAM REFILLs, 1:10 ALUM. 4 pcs 9.95
90138 RTR CHARGER AND BATTERY 19.95
90139 CABLE, FUTABA TO BEC 4INCHES 4.95
90140 OFNA SERVOS 24.95
90601 SOLDERING IRON, MULTI, BLACK 33.95
90602 TIP, FLAMELESS BURNING ROOM 5.95
90603 TIP, CHISEL 2.4MM 4.95
90604 TIP, DIAGONAL 3.0MM 4.95
90605 TIP, PEN, STOCK 4.95
90790 HANDLE, JLR TUNE+STOP ONLY 12.95
90791 TIP, JLR TUNE+STOP FLAT HEAD 5.95
90792 RUBBER STOP FOR JLR TUNE+STOP 3.95
90824 HANDLE/SILCONE COVER,1/4 DRIVE 7.95
90825 TIP, 1/4 HEX WRENCH, 1.5MM 4.95
90826 TIP, 1/4 HEX WRENCH, 2.0MM 4.95
90827 TIP, 1/4 HEX WRENCH, 2.5MM 4.95
90828 TIP, 1/4 HEX WRENCH, 3.0MM 4.95
90829 TIP, 1/4 HEX,FLAT SCREWDRIVER 6.95
90830 TIP, 1/4 HEX, PHIL SCREWDRIVER 6.95
90831 TIP, 1/4 HEX NUT DRIVER, 4.5MM 6.95
90832 TIP, 1/4 HEX NUT DRIVER, 5.5MM 6.95
90833 TIP, 1/4 HEX NUT DRIVER,7MM 6.95
90843 TIP, HEX BALL WRENCH, 1.5MM 6.95
90844 TIP, HEX BALL WRENCH, 2.0MM 6.95
90845 TIP, HEX BALL WRENCH, 2.5MM 6.95
90846 TIP, HEX BALL WRENCH, 3.0MM 6.95
90847 TIP, HEX, PHL SCWDR., SZ 00 9.95
90848 TIP, HEX, PHL SCWDR., SZ 0 9.95
90849 TIP, HEX, PHL SCWDR., SZ 1 9.95
91002 MICRO FAILSAFE, FU/JR/AIR/HI 29.95
91009 SCISSOR, CURVED LEXAN CUTTER 5.95
91849 CHARGER, AC/DC 1-14CELL 5AMP 199.95
91850 CHARGER, 1-14CELL 12DCV AUTO 99.95
91851 CHARGER, 4-7 CELL 2A PEAK,AUTO 34.95
91852 CHARGER/DISCHGR 4-8CELL, CPU 59.95
91853 CHARGER LiPo/LiFePo/PB/NiMh/Ni 119.95
92001 PLASTIC COVER, TIRE TRUER 9.95
92002 BOARD, RELAY, TRUER UNIT 24.95
92003 MOTOR, DC12V - 150RPM 29.95
92135 POWER SUPPLY,12VDC 10amp 110v 49.95
92500 TOP PLATE,BLACK, 10250/53 BOX 14.95
92501 MOTOR 12V, 1 PC 24.95
92502 HANDLE FOR 10250 4.95
92505 RUBBER WHEELS, BELL SHAPE (QW) 9.95
92506 MISC. PARTS/WIRING FOR 10250 9.95
92507 HANDLE FOR 10250 BOX 5.95
92508 CHARGING PORTS FOR ALL BOX 5.95
92509 CHASSIS GUIDE POST 10250 5.95
92561 MOTOR, 12V 550 REPLACEMENT 18.95
92562 WHEEL ASSEMBLY, COMPLETE 21.95
92563 RUBBER WHEEL,BOXES 10256,10257 4.95
92564 BELT,10256 10257 10248 10249 7.95
92565 WIRING HARNESS,LC-1107 (10256) 9.95
92566 SWITCH ASSEMBLY,10250 to 10258 17.95
92567 GEAR, PULLEY, 17T (small) 2PCS 1.95
92568 GEAR 16T WITH SET SCREW 2.95
92569 12V CAR BATTERY CABLE & CLIPS 5.95
92570 TOP PLATE, BLACK, TRUE START 9.95
92571 POWER PANEL, PLUG DRIVER 23.95
92572 CABLE, GLOW PLUG, POWER PANEL 9.95
92573 RUBBER PADS, PURPLE, 4PCS. 2.95
92574 RUBBER PAD FEET, 4 PCS. 2.95
92575 SWITCH, MAIN ASSEMBLY Q-712 19.95
92576 SWITCH, 2 POLE, BLACK 1.95
92577 PUSH DOWN SPRING 9.95
92579 CHASSIS MOUNT HARDWARE KIT 3.95
92580 TOP PLATE, BLACK, 1:10/1:8 NEW 9.95
92581 12v MOTOR, NARROW BOX ONLY 29.95
92582 PLASTIC MOTOR BLOCK, 3.95
92585 WIRING HARNESS, 10258 UNIT 9.95
92705 RUBBER WHEEL,10243,45,46,47 4.95
92801 CHASSIS POST & REAR PLATE 8.95
92802 CASE END CAP W/HANDLE 8.95
92803 CASE END CAP 7.95
92804 POST,SPRINGS,SWITCH SET 9.95
92805 MOTOR 775 12T,10246,10247 29.95
92806 STARTER BULKHEAD 7.95
92807 SPUR PULLEY SET 10246, 10247 3.95
92808 BELL,DRIVE 3M 234,10246 10247 9.95
92809 BEARING / AXLE SET 8.95
92810 BATTERY HOLDER PARTS 9.95
92811 HOLDER, GEL CELL BATTERY 3.95
92814 RUBBER STAND 1.95
92815 WIRE SET FOR 10246 STARTER BOX 5.95
92816 WIRE SET 7.2V, 12V 5.95
92817 12V WIRE CABLE W/BATTERY CLIP 4.95
92819 CHASSIS REAR MOUNT,10254 10252 3.95
92822 BELT FOR 10243, 10245 9.95
92824 PULLEY SET FOR 10243, 10245 4.95
92825 MOTOR 775 FOR 10243,10245 29.95
92829 CHASSIS FRONT MT. 10243,10245 5.95
92835 RUBBER STAND FOR 10243, 10245 3.95
92840 CHASSIS GUIDE FRONT 10260 4.95
92841 7.2V BATTERY HOLDER FOR 10260 4.95
92842 MOTOR/WHEEL MOUNT FOR 10260 8.95
92843 MAIN CASE BLACK FOR 10260 32.95
92844 WIRE 7.2V IN PARALLEL 10260 2.95
92850 CHASSIS GUIDE REAR 10254,10252 7.95
92851 CHASSIS GUIDE, FR 10254,10252 7.95
92852 SPRINGS/CONTACT 10254,10252 7.95
92853 HANDLE FOR 10254,10252 8.95
92854 BATTERY HOLDER 10254,10252 5.95
92855 MAIN CASE BLUE 10252 29.95
92856 RUBBER STAND 10254,10252 2.95
92857 FRONT END CAP 10254,10252 7.95
92858 WIRE HARNESS 10254,10252 6.95
92859 MOTOR W/13T FOR 10254,10252 13.95
92860 BELT FOR 10254,10252 9.95
92861 MOTOR/WHEEL MOUNT 10254,10252 7.95
92862 PULLEY SET 10254,10252 4.95
92863 RUBBER WHEEL,NARROW10254,10252 4.95
92864 SHAFT FOR 10254,10252 3.95
92865 COVER, BOTTOM FOR 10254,10252 3.95
92866 MAIN CASE GRAY 10254 29.95
92867 RUBBER WHEEL,THICK 10260 JLR 4.95
92868 BELT FOR JL BOX 10260 59T 9.95
92870 MOTOR 775 W/13T 1 PCS 10244 29.95
92871 MOTOR BULKHEAD 10244 7.95
92872 BELT 82T FOR 10244 ONLY 11.95
92873 BELT IDLER SET 10244 2.95
92874 SHAFT 8x32mm FOR 10244 3.95
92875 BEARING 8X22mm 2PCS 10244 6.95
92876 SPUR PULLEY 52T 10244, 10260 6.95
92877 RUBBER STARTER WHEEL76mm 10244 4.95
92878 RUBBER FEET 4PCS 10244 1.95
92879 REAR COVER 10244 7.95
92880 HANDLE 10244 7.95
92881 7.2V BATTERY HOLDER SET 10244 7.95
92882 SWITCH SET W/SPRINGS 10244 11.95
92883 2 POLE SWITCH 1.95
92884 SUPPORT PLATE W/POST 10244 5.95
92885 SLIP PAD 2PCS. 10244 2.95
92886 ALUM. TOP COVER BLUE 10244 35.95
92887 ALUM. BOTTOM CASE BLUE 10244 51.95
92888 WIRING SET FOR 10244 11.95
92889 POST SET W/SCREWS, NUTS 10244 4.95
92890 SCREW 4x9mm BUTTONHEAD 8PCS 2.95
92891 SUPPORT PLATE,LONG 10244 8.95
92892 REAR COVER 10262 9.95
92893 ALUM. BOTTOM CASE 10262 75.95
92894 7.2V BATTERY HOLDER SET 10262 9.95
92895 RUBBER FEET 10262 2.95
92896 SWITCH TOP PLATE 10262 2.95
92897 SPRINGS FOR SWITCH 10262 4.95
92898 SWITCH 2 POLE 10262 2.95
92899 MOTOR 775 W/12T 10262 29.95
92900 MOTOR BULKHEAD 10262 11.95
92901 BELT 82T 10262 14.95
92902 SPUR PULLEY SET 52T 5.95
92903 RUBBER STARTER WHEEL 10262 5.95
92904 BEARING 8X22mm 10262 9.95
92905 SHAFT 8mm 10262 4.95
92906 ALUM. TOP COVER 10262 47.95
92907 GUIDE POST AND PLATE 10262 10.95
92908 CONTACT SWITCH PLATE 10262 5.95
92909 HANDLE END PLATE 10262 11.95
92910 SHAFT 4X70mm SPRING HLD 10262 4.95
92911 NYLON POST W/SCREW 10262 5.95
92912 WIRE SET 10262 14.95
92913 12V BATTERY HOLDER 4.95
92914 BELT IDLER SET 10262 2.95
93111 HEX DRIVER BIT, 3mm METRIC 7.95
93122 HEX DRIVER BIT, 5/64 (US STD) 7.95
94000 SCREW,HEX, 3x30mm HALFTHREAD 1.95
94001 SCREW,HEX,M3X5 BUTTON HEAD 4PC 1.95
94002 SCREW,HEX,M3X8 BUTTON HEAD 4P 1.95
94003 SCREW,HEX,M3X10 BUTTON HEAD 4P 1.95
94004 SCREW,HEX,M3X12 BUTTON HEAD 4P 1.95
94005 SCREW,HEX,M3X15 BUTTON HEAD 4P 1.95
94006 SCREW,HEX,M3X18 BUTTONHEAD 4P 1.95
94007 SCREW,HEX,M3X20 BUTTONHEAD 4P 1.95
94008 SCREW,HEX,M3X25 BUTTONHEAD 4PC 1.95
94009 SCREW,HEX,M4X10 BUTTONHEAD 4PC 1.95
94010 SCREW,HEX,M4X12 BUTTONHEAD 4PC 1.95
94011 SCREW,HEX,M4X15 BUTTONHEAD 4PC 1.95
94012 SCREW,HEX,M4X20 BUTTONHEAD 4PC 1.95
94013 SCREW,HEX,M4X25 BUTTONHEAD 4PC 1.95
94014 SCREW,HEX,M4X45 BUTTONHEAD 4PC 1.95
94015 SCREW,HEX,M4x35 BUTTONHEAD 4PC 1.95
94017 SCREW,HEX,M3x8 FLAT HEAD 4PCS 1.95
94018 SCREW,HEX,M3X5 FLAT HEAD 4PCS 1.95
94019 SCREW,HEX,M3X10 FLAT HEAD 4PCS 1.95
94020 SCREW,HEX,M3X12 FLAT HEAD 4PCS 1.95
94021 SCREW,HEX,M3X15 FLAT HEAD 4PCS 1.95
94022 SCREW,HEX,M3X18 FLAT HEAD 4PCS 1.95
94023 SCREW,HEX,M3X25 FLAT HEAD 4PCS 1.95
94024 SCREW,HEX,M3X30 FLAT HEAD 4PCS 1.95
94026 SCREW,HEX,M4X12 FLAT HEAD 4PCS 1.95
94027 SCREW,HEX,M4X16 FLAT HEAD 4PCS 1.95
94028 SCREW,HEX,M4X20 FLAT HEAD 4PCS 1.95
94029 SCREW,HEX,M4X25 FLAT HEAD 4PCS 1.95
94030 SCREW,HEX,M4X45 FLAT HEAD 4PCS 1.95
94031 SCREW,HEX,M4x40 FLAT HEAD 4PCS 1.95
94032 SCREW,HEX,3x30mm BUTTONHEAD 4P 1.95
94033 SET SCREW 3X3MM 4PCS 1.95
94034 SET SCREW 4X4MM 4PCS 1.95
94035 SET SCREW 3X8MM 4PCS 1.95
94036 SET SCREW 5X4MM 4PCS 1.95
94037 SET SCREW 5X6MM 4PCS 1.95
94038 SCREW,HEX, 3x12mm CAP HEAD 1.95
94039 SCREWS,HEX,M4x10 FLAT HEAD 1.95
94040 WASHER M3x8mm 1.95
94041 NUT, 3MM NYLOK 4PCS 1.95
94042 NUT, 4MM NYLOK 4PCS 1.95
94043 SCREW, M3x35 BUTTONHEAD 4PCS 1.95
94044 SCREW, 2.5x8mm BUTTONHEAD 1.95
94045 E-CLIPS, MISC SIZES, 8 PCS 1.95
94046 SCREW, 2.6x10mm F.H. SELF TAP 1.95
94047 SCREW, HEX M2.0x6 CAP HEAD 4P 1.95
94048 SCREW, HEX M3X20MM CAP HEAD 1.95
94049 SCREW, HEX M2.6x8 CAP HEAD 4P 1.95
94050 SCREW, HEX M2.6x10 CAP HEAD 4P 1.95
94051 SCREW, HEX,M2.0x6 TAPPING FLAT 1.95
94052 SCREW, HEX,M2.0x6 FLAT HEAD 1.95
94053 SCREW, 5X10MM FLAT HEAD 4PCS 1.95
94054 SCREW, 2.6X15MM PHILIP HEAD 1.95
94055 SCREW,HEX 3X40MM BUTTONHEAD 1.95
94056 SCREW,HEX 3X8MM CAP HEAD 1.95
94057 SCREW,PHILIP 2.0X6MM SILVER 1.95
94058 SCREWS, CAP HEAD 3X6MM 4PCS 1.95
94059 WASHER,SHOCKS 2.6x6x0.5mm 10PC 1.95
94060 WASHER, 3x10x1MM SERVO SAVER 1.95
94061 WASHER, 3X7X.05MM 1.95
94062 SCREW, 3x22mm BUTTONHEAD 10PCS 4.95
94063 SCREW, 3x16mm FLAT HEAD 14PCS 4.95
94064 SCREW, 4x18mm BUTTONHEAD 10PCS 4.95
94065 SCREW, 3x35mm FLAT HEAD 12PCS 4.95
94066 SCREW, 4x10mm FLAT HEAD 12PCS 4.95
94067 SET SCREW, 3x6mm 12PCS 4.95
94068 SET SCREW, 4x6 12PCS 4.95
94069 SPRING WASHER, 3x5mm 10PCS 4.95
94070 SCREW, 2.5x5mm BUTTONHEAD 8PCS 4.95
94071 SCREW, 2x8mm CAP HEAD 6PCS 4.95
94072 SCREWS, 2x12mm CAP HEAD 6PCS 4.95
94073 SCREWS, 3x5mm CAP HEAD 8PCS 4.95
94074 SCREWS, 3x12mm CAP HEAD 8PCS 4.95
94075 WASHER, 5X8X0.3 3.95
94076 SCREW, HEX 3X14MM CAP HEAD 3.95
94077 SCREW, HEX 3X22MM CAP HEAD 3.95
94078 SCREW, HEX 3X25MM CAP HEAD 3.95
94079 SCREW, HEX 3X50MM CAP HEAD 3.95
94080 SCREW,HEX 4X12MM CAP HEAD 3.95
94081 SCREW,HEX 4X15MM CAP HEAD 3.95
94082 SCREW,HEX 4X40MM CAP HEAD 3.95
94083 SCREW CAP HEAD 2.5mm 2.95
94084 SCREW CAP HEAD 2x10mm 2.95
94085 SCREW 3x50mm HYPER SS 3.95
94086 SCREW 4X22 BUTTON HEAD 2.95
94087 SCREW 3X23.8MM FLAT HEAD 3.95
94089 SET SCREW 3x10mm 2.95
94090 SET SCREW 3X12MM 3.95
94091 SCREW FLAT HEAD 3x4mm 2.95
94092 SCREW FLAT HEAD 3x6mm 2.95
94093 SCREW BUTTON HEAD 3x4mm 2.95
94094 SCREW BUTTON HEAD 3x6mm 2.95
94095 SCREW 4X14 BUTTON HEAD 3.95
94096 SCREW,4X14MM FLATHEAD 2.95
94097 SCREW 3X20 FLAT HEAD 3.95
94098 SCREW 3X10 CAP HEAD 2.95
94099 SCREW 3X16 CAP HEAD 2.95
94100 SET SCREW 5X10MM 3.95
94101 WASHER 3.1X7X0.25MM 1.95
94102 SCREW,2.5X16MM CAP 1.95
94104 SCREW,TAP 3X8MM BUTTON HEAD 3.95
94105 NUT,NYLON 2.5 3.95
94106 SCREW,PHILLIPS 2X8MM 3.95
94107 SCREW,PHILLIPS 2X10 3.95
94108 SCREW 3X50 BUTTON HEAD 3.95
94109 SCREW 3X8 WASHER HEAD 3.95
94110 SCREW 3X4 SET SCREW 2.95
94115 WASHER,6X12X0.15MM 5.95
95700 SPRINGS & SEALS PURPLE, INLINE 8.95
95901 SEAL, BLUE, R.PORT N.R12, 2PCS 3.95
95902 SPRING, MANIFOLD, NR12 1.95
96347 BAG, TRANSMITTER, OFNA LOGO 39.95
96348 CUP, OFNA COFFEE CUP LOGO 11.95
96350L HOODI, OFNA BUGGY, LGE BLK 39.95
96350XL HOODI, OFNA BUGGY, XL BLK 39.95
96350XXL HOODI, OFNA BUGGY, XXL BLK 39.95
96358L TSHIRT, OFNA BUGGY-FIRE,COTTON 21.95
96358XL TSHIRT, OFNA BUGGY-FIRE,COTTON 21.95
96358XXL TSHIRT, OFNA BUGGY-FIRE,COTTON 21.95
96359L TSHIRT, PCR LOGO, LGE BLACK 21.95
96359XL TSHIRT, PCR LOGO, XLGE BLACK 21.95
96359XXL TSHIRT, PCR LOGO, XXL BLACK 21.95
96360XL TSHIRT, OFNA RIP, XL WHITE 21.95
96360XXL TSHIRT, OFNA RIP, XXL WHITE 21.95
96361M TSHIRT, JAMMIN/OFNA, MEDIUM 21.95
96362L TSHIRT,JAMMIN/CHAR-BLACK LARGE 21.95
96362M TSHIRT,JAMMIN/CHAR-BLACK MED 21.95
96362S TSHIRT,JAMMIN/CHAR-BLACK SMALL 21.95
96362XL TSHIRT,JAMMIN/CHAR-BLACK XL 21.95
96362XXL TSHIRT,JAMMIN/CHAR-BLACK XXL 21.95
96362XXXL TSHIRT,JAMMIN/CHAR-BLACK XXXL 21.95
96363L HOODI, JAMMIN BLACK LARGE 39.95
96363M HOODI, JAMMIN BLACK MEDIUM 39.95
96363S HODDI, JAMMIN BLACK SMALL 39.95
96363XL HOODI, JAMMIN BLACK XLARGE 39.95
96363XXL HOODI, JAMMIN BLACK XXLARGE 39.95
96363XXXL HOODI, JAMMIN BLACK XXX-LARGE 39.95
96369L TSHIRT, RED WORLDS, OFNA L 19.95
96369M TSHIRT, RED WORLDS, OFNA M 19.95
96369XL TSHIRT, RED WORLDS, OFNA XL 19.95
96369XXL TSHIRT, RED WORLDS, OFNA XXL 27.95
96370 TSHIRT, OFNA OVAL LOGO 18.95
96370XXL TSHIRT, OFNA OVAL LOGO 18.95
96372XL WINDBREAKER, RED, XLARGE 49.95
96372XXL WINDBREAKER, RED, XXLARGE 49.95
96375L/XL CAP, OFNA EMBRO, BLUE LGE/XLGE 19.95
96375M/L CAP, OFNA EMBRO, BLUE MED/LGE 19.95
96380L TANK TOP, BLACK LARGE 19.95
96380M TANK TOP, BLACK MEDIUM 19.95
96380S TANK TOP, BLACK SMALL 19.95
96380XL TANK TOP, BLACK XLARGE 19.95
97401 MANIFOLD, TG-10, POLISHED 22.95
97500 EXHAUST SEAL,PURPLE .21 ENGINE 5.95
97501 SPRINGS, PIPE JOINT, 3 PCS. 3.95
97502 MANIFOLD, ONE-PIECE (YUSA) 24.95
97503 PIPE,053(HN)POLISHED 49.95
97505 EXHAUST MANIFOLD,POLISHED 1/8 24.95
97506 PIPE,063,POLISHED 49.95
97510 EXHAUST MANIFOLD,JP-PIPES PLSH 39.95
97511 EXHAUST MANIFOLD,JP-PIPES H/C 39.95
97927 T-NUT & SCREW, Z10 DELRIN 3.95
98151 TIP, HEX WRENCH, 1.5mm 5.95
98161 TIP, HEX WRENCH, 2.0mm 5.95
98171 TIP, HEX WRENCH, 2.5mm 5.95
98181 TIP, HEX WRENCH, 3.0mm 5.95
98191 TIP, HEX WRENCH, 0.05in 5.95
98201 TIP, HEX WRENCH, 1/16in 5.95
98211 TIP, HEX WRENCH, 5/64in 5.95
98221 TIP, HEX WRENCH, 3/32in 5.95
99002 OFNA LOGO PLATE, 4 PCS 5.95
99003 DECAL SHEET, OFNA LOGOS (HN) 6.95
99237 BANNER, HoBao 3X8 NYLON 29.95
99238 BANNER, HYPER 21-B2, 3x8 NYLON 29.95
99239 BANNER, OFNA, 3x8 RED NYLON 29.95
99240 BANNER, OFNA 2x4 FT 19.95

Update Parts Page

 

INFORMATION

 *RACING NEWS*



 INSTRUCTION MANUALS

 HOW-TO GUIDES

 SETUP SHEETS

 FAQ

 NOTICES & UPGRADES

 OFNA MESSAGE BOARD

 

Copyright © 2010 OFNA Inc.
All other trademarks and copyrights on this site are owned by their respective owners. All Rights Reserved.
Site Information Disclaimer